

Contract Pharmacy and Dispensary Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Allergies, Cold and Flu					
Epinephrine Autoinjector 0.3mg/0.3ml	2	syringes	340B	Allergies	Restricted to Mylan generic only; Maximum of 2 injectors each fill with no refills
Hydroxyzine HCl 10mg tablet (Atarax)	30	Tablet	DHS4	Allergies, Cold and Flu	
Hydroxyzine HCl 25mg tablet (Atarax)	30	Tablet	DHS8	Allergies, Cold and Flu	
Hydroxyzine HCl 50mg tablet (Atarax)	30	Tablet	DHS8	Allergies, Cold and Flu	
Fluticasone Nasal 50mcg spray	16	Gram	340B	Allergies, Cold and Flu	
Anticonvulsant/Antipsychotic/Mood Stabilizers (following specialty provider initiation)					
Carbamazepine 200mg tablet	60	Tablet	340B	Anticonvulsant	Following specialty provider initiation; restricted to Tegretol® only
Divalproex delayed release 250mg tablet	120	Tablet	340B	Anticonvulsant	Following specialty provider initiation
Divalproex delayed release 500mg tablet	120	Tablet	340B	Anticonvulsant	Following specialty provider initiation
Divalproex ER 250mg tablet	120	Tablet	340B	Anticonvulsant	Following specialty provider initiation
Divalproex ER 500mg tablet	120	Tablet	340B	Anticonvulsant	Following specialty provider initiation
Lamotrigine 100mg tablet	60	Tablet	340B	Anticonvulsant	Following specialty provider initiation
Lamotrigine 150mg tablet	60	Tablet	340B	Anticonvulsant	Following specialty provider initiation
Lamotrigine 200mg tablet	60	Tablet	340B	Anticonvulsant	Following specialty provider initiation
Lamotrigine 25mg tablet	60	Tablet	340B	Anticonvulsant	Following specialty provider initiation
Levetiracetam 500mg tablet	120	Tablet	340B	Anticonvulsant	Following specialty provider initiation, and generic only
Levetiracetam 750mg tablet	120	Tablet	340B	Anticonvulsant	Following specialty provider initiation, and generic only
Oxcarbazepine 150mg tablets	60	Tablet	340B	Anticonvulsant	Following specialty provider initiation
Oxcarbazepine 300mg tablets	60	Tablet	340B	Anticonvulsant	Following specialty provider initiation
Oxcarbazepine 600mg tablets	60	Tablet	340B	Anticonvulsant	Following specialty provider initiation
Phenytoin Extended Release 100mg capsule	180	Capsule	340B	Anticonvulsant	Following specialty provider initiation
Primidone 50mg tablet	90	Tablet	DHS4	Anticonvulsant	Following specialty provider initiation
Primidone 250mg tablet	90	Tablet	340B	Anticonvulsant	Following specialty provider initiation
Topiramate 100mg tablet	60	Tablet	DHS4	Anticonvulsant	Seizure Disorder - following specialty provider initiation
Topiramate 200mg tablet	60	Tablet	DHS4	Anticonvulsant	Seizure Disorder - following specialty provider initiation
Topiramate 25mg tablet/capsule	60	Capsule/Tablet	DHS4	Anticonvulsant	Seizure Disorder - following specialty provider initiation
Topiramate 50mg tablet	60	Tablet	DHS4	Anticonvulsant	Seizure Disorder - following specialty provider initiation
Risperidone 0.25mg tablet	60	Tablet	340B	CNS Agents/ Sedative Hypnotic	Following specialty provider initiation
Risperidone 0.5mg tablet	60	Tablet	340B	CNS Agents/ Sedative Hypnotic	Following specialty provider initiation
Risperidone 1mg tablet	60	Tablet	340B	CNS Agents/ Sedative Hypnotic	Following specialty provider initiation
Risperidone 2mg tablet	60	Tablet	340B	CNS Agents/ Sedative Hypnotic	Following specialty provider initiation
Risperidone 3mg tablet	60	Tablet	340B	CNS Agents/ Sedative Hypnotic	Following specialty provider initiation
Risperidone 4mg tablet	60	Tablet	340B	CNS Agents/ Sedative Hypnotic	Following specialty provider initiation
Antimicrobial Therapy					
Oral					
Acyclovir 200mg capsule	30	Capsule	DHS4	Anti-Infectives	
Acyclovir 400mg tablet	30	Tablet	DHS4	Anti-Infectives	
Acyclovir 800mg tablet	30	Tablet	DHS4	Anti-Infectives	
Amoxicillin 125mg/5mL powder for suspension	150	Milliliter	DHS4	Anti-Infectives	Pediatric Patients
Amoxicillin 250mg capsule	30	Capsule	DHS4	Anti-Infectives	
Amoxicillin 250mg/5mL powder for suspension	300	Milliliter	DHS4	Anti-Infectives	Pediatric Patients
Amoxicillin 400mg/5mL powder for suspension	200	Milliliter	DHS4	Anti-Infectives	Pediatric Patients
Amoxicillin 500mg capsule/tablet	30	Capsule/Tablet	DHS4	Anti-Infectives	
Amoxicillin/ Clavulanate 500mg/125mg tablet	20	Tablet	340B	Anti-Infectives	
Amoxicillin/ Clavulanate 875mg/125mg tablet	20	Tablet	340B	Anti-Infectives	
Amoxicillin/ Clavulanate 400mg/57mg suspension	200	Milliliter	340B	Anti-Infectives	Pediatric Patients
Azithromycin 200mg/5mL suspension	30	Milliliter	340B	Anti-Infectives	Pediatric Patients
Azithromycin 250mg tablet	6	Tablet	DHS4	Anti-Infectives	
Azithromycin 500mg tablet	3	Tablet	DHS4	Anti-Infectives	
Cephalexin Suspension 125MG/5ML	200	Milliliter	DHS4	Anti-Infectives	Pediatric Patients
Cephalexin Suspension 250MG/5ML	200	Milliliter	DHS4	Anti-Infectives	Pediatric Patients
Cephalexin 250mg capsule/tablet	28	Capsule/Tablet	DHS4	Anti-Infectives	
Cephalexin 500mg capsule/tablet	40	Capsule/Tablet	DHS4	Anti-Infectives	
Ciprofloxacin 250mg tablet	14	Tablet	DHS4	Anti-Infectives	
Ciprofloxacin 500mg tablet	20	Tablet	DHS4	Anti-Infectives	
Clarithromycin 500mg tablet	28	Tablet	340B	Anti-Infectives	
Clindamycin 150mg capsule	30	Capsule	DHS4	Anti-Infectives	
Clindamycin 300mg capsule	30	Capsule	DHS4	Anti-Infectives	

Contract Pharmacy and Dispensary Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Dolutegravir 50mg tablet	28	Tablet	PA	Anti-Infectives	Restricted to HIV post-exposure prophylaxis in combination with Tenofovir-Emtricitabine per CDC guidelines for 28 days. <i>Prior Authorization required.</i> <i>*Pharmacy may send claim for 30 day supply</i>
Doxycycline Monohydrate 100mg capsule/tablet	20	Capsule/Tablet	DHS4	Anti-Infectives	
Fluconazole 100mg tablet	4	Tablet	DHS4	Anti-Infectives	
Fluconazole 150mg tablet	1	Tablet	DHS4	Anti-Infectives	
Fluconazole 200mg tablet	4	Tablet	DHS4	Anti-Infectives	
Isoniazid 100mg tablet	30	Tablet	DHS4	Anti-Infectives	
Isoniazid 300mg tablet	30	Tablet	DHS4	Anti-Infectives	
Ivermectin 3mg tablet	20	Tablet	340B	Anti-Infectives	Generic only
Ketoconazole 200mg tablet	30	Tablet	340B	Anti-Infectives	
Levofloxacin 500mg tablet	14	Tablet	DHS4	Anti-Infectives	
Levofloxacin 750mg tablet	14	Tablet	DHS4	Anti-Infectives	
Metronidazole 250mg tablet	28	Tablet	DHS4	Anti-Infectives	
Metronidazole 500mg tablet	14	Tablet	DHS4	Anti-Infectives	
Minocycline 50mg capsule/tablet	60	Capsule/Tablet	DHS4	Anti-Infectives	
Nitrofurantoin 100mg (Macrobid) capsule	14	Capsule	340B	Anti-Infectives	
Nitrofurantoin 100mg (Macrochantin) capsule	28	Capsule	340B	Anti-Infectives	
Nystatin 100,000U/mL suspension	240	Milliliter	340B	Anti-Infectives	Pediatric Patients
Oseltamivir (Tamiflu) 75mg capsule	10	Capsule	340B	Anti-Infectives	Restricted to influenza A or B within 48 hours of onset of symptoms for 5 days
Penicillin VK 125mg/5mL suspension	100	Milliliter	DHS4	Anti-Infectives	Pediatric Patients
Penicillin VK 250mg tablet	28	Tablet	DHS4	Anti-Infectives	
Penicillin VK 250mg/5mL suspension	100	Milliliter	DHS4	Anti-Infectives	Pediatric Patients
Penicillin VK 500mg tablet	30	Tablet	DHS4	Anti-Infectives	
Rifampin 150mg capsule	30	Capsule	340B	Anti-Infectives	
Rifampin 300mg capsule	30	Capsule	340B	Anti-Infectives	
Rifapentine 150mg Tablet	24	Tablet	340B	Anti-Infectives	Restricted to be used in combination with Isoniazid (once weekly for 3 months) for the treatment of latent tuberculosis infection
Terbinafine 250mg tablet	30	Tablet	DHS4	Anti-Infectives	
SMZ/TMP DS 800/160mg tablet (Bactrim DS)	20	Tablet	DHS4	Anti-Infectives	
Tenofovir-Emtricitabine 300mg-200mg tablet	30	Tablet	PAP / PA	Anti-Infectives	Restricted to HIV pre-exposure prophylaxis (PrEP) per CDC guidelines, OR HIV post-exposure prophylaxis (PEP) in combination with Dolutegravir per CDC guidelines for 28 days. <i>Patient assistance program application required for PrEP. Prior Authorization required for PEP.</i> <i>*Pharmacy may send claim for 30 day supply</i>
Topical					
Acyclovir 5% Ointment	UT 30	Gram	340B	Anti-Infectives	Zovirax® only
Clindamycin 1% topical solution	30	Milliliter	DHS4	Anti-Infectives/Skin Conditions	
Clindamycin 2% Vaginal cream	40	Gram	340B	Anti-Infectives/Women's Health	
Clotrimazole 1% cream	15	Gram	DHS4	Anti-Infectives/Skin Conditions	
Clotrimazole 1% vaginal cream	45	Gram	DHS4	Anti-Infectives/Women's Health	
Imiquimod 5% cream	12	packets	340B	Anti-Infectives/Skin Conditions	Generic, Taro brand only
Ketoconazole 2% cream	15	Gram	340B	Anti-Infectives/Skin Conditions	
Metronidazole 0.75% vaginal gel	70	Gram	340B	Anti-Infectives/Women's Health	
Metronidazole 0.75% cream	45	Gram	340B	Anti-Infectives/Skin Conditions	
Metronidazole 0.75% topical gel	45	Gram	340B	Anti-Infectives/Skin Conditions	
Miconazole Nitrate 2% Vaginal cream 7 Days	45	Gram	DHS4	Anti-Infectives/Women's Health	
Miconazole Nitrate 2% cream	UT 30	Gram	DHS4	Anti-Infectives/Skin Conditions	
Miconazole Nitrate 2% Powder	43	Gram	DHS4	Anti-Infectives	
Mupirocin 2% ointment	22	Gram	DHS8	Anti-Infectives	Restricted to nasal colonization and MRSA. Generic only
Nystatin 100,000U cream/ointment	15	Gram	DHS4	Anti-Infectives/Skin Conditions	
Nystatin Topical Powder 100000U/GM	UT 60	Gram	340B	Anti-Infectives/Skin Conditions	
Permethrin 5% cream	UT 60	Gram	340B	Anti-Infectives/Skin Conditions	

Contract Pharmacy and Dispensary Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Otic and Ophthalmic					
Bacitracin-Neomycin-Polymyxin 400U-3.5mg-5000U/GM Opth Ointment	3.5	Gram	DHS4	Anti-Infectives/Glaucoma & Eye Care	
ciprofloxacin 0.3% ophthalmic drops ALSO FOR OTIC USE.	5	Milliliter	340B	Anti-Infectives/Other Medical Conditions	
dexamethasone 0.1% ophthalmic drops FOR OTIC USE.	5	Milliliter	340B	Anti-Infectives/Other Medical Conditions	Maxidex® only
Dexamethasone-Neomycin-Polymyxin 1mg-3.5mg-10000U/GM Opth Suspension	5	Milliliter	340B	Anti-Infectives/Glaucoma & Eye Care	Maxitrol® only
Erythromycin 5mg/gm ophthalmic ointment	3.5	Gram	DHS12	Anti-Infectives/Glaucoma & Eye Care	
Neomycin-Polymyxin-Hydrocortisone 0.35%/10000U/1%/mL Otic Susp	10	Milliliter	340B	Anti-Infectives/Other Medical Conditions	
Ofloxacin 0.3% OPHTH solution	5	Milliliter	340B	Anti-Infectives/Glaucoma & Eye Care	Ocuflox® only
Ofloxacin 0.3% OTIC solution	5	Milliliter	340B	Anti-Infectives/Glaucoma & Eye Care	
Polymyxin Sulfate/TMP (Polytrim) ophthalmic solution	10	Milliliter	DHS4	Anti-Infectives/Glaucoma & Eye Care	
Sulfacetamide Sodium 10% ophthalmic solution	15	Milliliter	340B	Anti-Infectives/Glaucoma & Eye Care	Generic only
Arthritis and Pain					
Diclofenac (enteric coated) 50mg tablet	60	Tablet	DHS4	Arthritis & Pain	Including sodium and potassium salts
Diclofenac (enteric coated) 75mg tablet	60	Tablet	DHS4	Arthritis & Pain	
Ibuprofen 400mg tablet	90	Tablet	DHS4	Arthritis & Pain	
Ibuprofen 600mg tablet	60	Tablet	DHS4	Arthritis & Pain	
Indomethacin 25mg capsule	60	Capsule	DHS4	Arthritis & Pain	
Indomethacin 50mg capsule	60	Capsule	DHS4	Arthritis & Pain	
Naproxen 375mg tablet	60	Tablet	DHS4	Arthritis & Pain	
Naproxen 500mg tablet	60	Tablet	DHS4	Arthritis & Pain	
Sulfasalazine 500mg tablet	60	Tablet	340B	Arthritis & Pain	
Baclofen 10mg tablet	60	Tablet	DHS4	Arthritis & Pain	
Cyclobenzaprine 10mg tablet	30	Tablet	DHS4	Arthritis & Pain	
Cyclobenzaprine 5mg tablet	30	Tablet	DHS4	Arthritis & Pain	
Allopurinol 100mg tablet	30	Tablet	DHS4	Arthritis & Pain	
Allopurinol 300mg tablet	30	Tablet	DHS4	Arthritis & Pain	
Colchicine/probenecid 0.5mg/500mg tablet	60	Tablet	340B	Arthritis & Pain	
Probenecid 500mg tablet	60	Tablet	340B	Arthritis & Pain	
Hydroxychloroquine 200mg tablet	60	Tablet	340B	Arthritis & Pain	Generic only
Asthma/COPD					
Albuterol 2mg/5mL syrup	120	Milliliter	DHS4	Asthma/COPD	Pediatric Patients
Albuterol Neb 2.5mg/3mL	75	Milliliter	DHS4	Asthma/COPD	
Montelukast 10mg tablet	30	Tablet	DHS4	Asthma/COPD	Generic only
Albuterol HFA 90mcg Inhaler	8.5	Grams	340B	Asthma/COPD	ProAir® HFA Only
Ipratropium 0.017mg (Atrovent HFA) inhaler	12.9	Grams	340B	Asthma/COPD	
Fluticasone 44mcg (Flovent® HFA) inhaler	10.6	Grams	340B	Asthma/COPD	Flovent® HFA only
Fluticasone 110mcg (Flovent® HFA) inhaler	12	Grams	340B	Asthma/COPD	Flovent® HFA only
Fluticasone 220mcg (Flovent® HFA) inhaler	12	Grams	340B	Asthma/COPD	Flovent® HFA only
Salmeterol 50mcg Diskus	60	Each (1 diskus)	340B	Asthma/COPD	Restricted to combination therapy with ICS (inhaled corticosteroid); not to be used as monotherapy
Mometasone/Formoterol (Dulera) 100mcg/5mcg inhaler	13	Grams	PAP	Asthma/COPD	Severe asthma or COPD, ≥ 12 years old *PAP
Mometasone/Formoterol (Dulera) 200mcg/5mcg inhaler	13	Grams	PAP	Asthma/COPD	Severe asthma or COPD, ≥ 12 years old *PAP

Contract Pharmacy and Dispensary Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Inhalation Spacer	1	each	DHS MAC	Asthma/COPD	Restricted to a maximum of 2 spacers per year for rescue inhalers and 1 spacer per year for control medications (\$8 reimbursement for 1 device) *Maximum allowable cost (MAC) for reimbursement as determined by DHS
Tiotropium (Spiriva® Handihaler) 18mcg Inhalation Capsules	30	each	340B	Asthma/COPD	Spiriva® Handihaler only
Cholesterol					
Atorvastatin 10mg tablet	30	Tablet	DHS4	Cholesterol	Generic only
Atorvastatin 20mg tablet	30	Tablet	DHS4	Cholesterol	Generic only
Atorvastatin 40mg tablet	30	Tablet	DHS8	Cholesterol	Generic only
Atorvastatin 80mg tablet	30	Tablet	DHS4	Cholesterol	Generic only
Pravastatin 10mg tablet	30	Tablet	DHS4	Cholesterol	
Pravastatin 20mg tablet	30	Tablet	DHS4	Cholesterol	
Pravastatin 40mg tablet	30	Tablet	DHS4	Cholesterol	
Pravastatin 80mg tablet	30	Tablet	DHS4	Cholesterol	
Simvastatin 10mg tablet	30	Tablet	DHS4	Cholesterol	
Simvastatin 20mg tablet	30	Tablet	DHS4	Cholesterol	
Simvastatin 40mg tablet	30	Tablet	DHS4	Cholesterol	
Simvastatin 5mg tablet	30	Tablet	DHS4	Cholesterol	
Fenofibrate 67mg capsule/tablet	30	Capsule/Tablet	340B	Cholesterol	Restricted to patients with triglycerides ≥ 500 mg/dL who have failure/intolerance to Gemfibrozil, OR when Gemfibrozil is contraindicated due to concomitant statin therapy
Fenofibrate 200mg capsule/tablet	30	Capsule/Tablet	340B	Cholesterol	Restricted to patients with triglycerides ≥ 500 mg/dL who have failure/intolerance to Gemfibrozil, OR when Gemfibrozil is contraindicated due to concomitant statin therapy
Gemfibrozil 600mg tablet	60	Tablet	DHS8	Cholesterol	Generic only
CNS Agents/Sedative Hypnotic					
Amitriptyline 10mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Amitriptyline 25mg tablet	30	Tablet	DHS8	CNS Agents/ Sedative Hypnotic	
Amitriptyline 50mg tablet	30	Tablet	DHS12	CNS Agents/ Sedative Hypnotic	
Amitriptyline 75mg tablet	30	Tablet	340B	CNS Agents/ Sedative Hypnotic	
Amitriptyline 100mg tablet	30	Tablet	340B	CNS Agents/ Sedative Hypnotic	
Doxepin 10mg capsule	30	Capsule	DHS4	CNS Agents/ Sedative Hypnotic	
Doxepin 25mg capsule	30	Capsule	DHS4	CNS Agents/ Sedative Hypnotic	
Doxepin 50mg capsule	30	Capsule	DHS4	CNS Agents/ Sedative Hypnotic	
Doxepin 75mg capsule	30	Capsule	DHS4	CNS Agents/ Sedative Hypnotic	
Doxepin 100mg capsule	30	Capsule	DHS4	CNS Agents/ Sedative Hypnotic	
Imipramine 10mg tablet	60	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Imipramine 25mg tablet	60	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Imipramine 50mg tablet	60	Tablet	340B	CNS Agents/ Sedative Hypnotic	
Nortriptyline 10mg capsule	30	Capsule	DHS4	CNS Agents/ Sedative Hypnotic	
Nortriptyline 25mg capsule	30	Capsule	DHS4	CNS Agents/ Sedative Hypnotic	
Nortriptyline 50mg capsule	30	Capsule	DHS4	CNS Agents/ Sedative Hypnotic	
Bupropion 100mg SR tablet	60	Tablet	340B	CNS Agents/ Sedative Hypnotic	
Bupropion 150mg SR tablet	60	Tablet	340B	CNS Agents/ Sedative Hypnotic	

Contract Pharmacy and Dispensary Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Bupropion 200mg SR tablet	60	Tablet	340B	CNS Agents/ Sedative Hypnotic	
Citalopram 10mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Citalopram 20mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Citalopram 40mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Fluoxetine 10mg capsule/tablet	30	Capsule/Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Fluoxetine 20mg capsule/tablet	30	Capsule/Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Paroxetine 10mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Paroxetine 20mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Paroxetine 30mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Paroxetine 40mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Sertraline 100mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Sertraline 25mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Sertraline 50mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Mirtazapine 15mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Mirtazapine 30mg tablet	30	Tablet	340B	CNS Agents/ Sedative Hypnotic	
Mirtazapine 45mg tablet	30	Tablet	340B	CNS Agents/ Sedative Hypnotic	
Trazodone 100mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Trazodone 150mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Trazodone 50mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Venlafaxine ER 150mg capsule	30	Capsule	340B	CNS Agents/ Sedative Hypnotic	
Venlafaxine ER 75mg capsule/tablet	30	Capsule/Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Venlafaxine ER 37.5mg capsule/tablet	30	Capsule/Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Carbidopa/Levodopa 10mg/100mg tablet	90	Tablet	340B	CNS Agents/ Sedative Hypnotic	Generic only
Carbidopa/Levodopa 25mg/100mg tablet	90	Tablet	340B	CNS Agents/ Sedative Hypnotic	Generic only
Donepezil 5mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Donepezil 10mg tablet	30	Tablet	DHS4	CNS Agents/ Sedative Hypnotic	
Gabapentin 100mg capsule	90	Capsule	DHS4	CNS Agents/ Sedative Hypnotic	Generic only
Gabapentin 300mg capsule	90	Capsule	DHS4	CNS Agents/ Sedative Hypnotic	Generic only
Gabapentin 400mg capsule/tablet	90	Capsule/Tablet	340B	CNS Agents/ Sedative Hypnotic	Generic only
Gabapentin 600mg tablet	90	Tablet	340B	CNS Agents/ Sedative Hypnotic	Generic only
Gabapentin 800mg tablet	90	Tablet	340B	CNS Agents/ Sedative Hypnotic	Generic only
Sumatriptan 100mg tablet	9	Tablet	340B	CNS Agents/ Sedative Hypnotic	Generic only
Sumatriptan 25mg tablet	9	Tablet	340B	CNS Agents/ Sedative Hypnotic	Generic only
Sumatriptan 50mg tablet	9	Tablet	340B	CNS Agents/ Sedative Hypnotic	Generic only
Diabetes					
Exenatide (Byetta®) 250mcg/mL Solution Pen Injection	2.4	ml	PA - 340B	Diabetes	Restricted to MHLA Byetta/Byduron PA form.

Contract Pharmacy and Dispensary Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Exenatide (Bydureon®) Extended Release Suspension Pen Injection	4	pen	PA - 340B	Diabetes	Restricted to MHLA Byetta/Byduron PA form.
Glimepiride 1mg tablet	30	Tablet	DHS4	Diabetes	
Glimepiride 2mg tablet	30	Tablet	DHS4	Diabetes	
Glimepiride 4mg tablet	30	Tablet	DHS4	Diabetes	
Glipizide 10mg tablet	60	Tablet	DHS4	Diabetes	
Glipizide 5mg tablet	30	Tablet	DHS4	Diabetes	
Metformin 1000mg tablet	60	Tablet	DHS4	Diabetes	
Metformin 500mg tablet	60	Tablet	DHS4	Diabetes	
Metformin 850mg tablet	60	Tablet	DHS4	Diabetes	
Metformin ER 500mg tablet	60	Tablet	DHS8	Diabetes	Restricted to documented failure/intolerance to metformin IR due to GI ADR
Metformin ER 750mg tablet	60	Tablet	DHS8	Diabetes	Restricted to documented failure/intolerance to metformin IR due to GI ADR
Pioglitazone 15mg tablet	30	Tablet	DHS4	Diabetes	Restricted to documented failure/intolerance to metformin OR sulfonylurea; generic only
Pioglitazone 30mg tablet	30	Tablet	DHS4	Diabetes	Restricted to documented failure/intolerance to metformin OR sulfonylurea; generic only
Pioglitazone 45mg tablet	30	Tablet	DHS8	Diabetes	Restricted to documented failure/intolerance to metformin OR sulfonylurea; generic only
Insulin Detemir 100 units/ml vial (Levemir)	10	Milliliter	340B	Diabetes	Restricted to Type 1 Diabetes treatment; OR NPH failure defined as not achieving glycemic goals due to hypoglycemia despite dosage reduction. Maximum of 6 vials within any 30-day period. Syringes to be dispensed with insulin.
Insulin Detemir 100 units/ml pen (Levemir FlexTouch)	3	Milliliter	340B	Diabetes	Restricted to Type 1 Diabetes treatment; OR NPH failure defined as not achieving glycemic goals due to hypoglycemia despite dosage reduction; OR Type 2 diabetic patients with significant vision impairment (i.e. legally blind or low vision patients with central/peripheral visual field deficit). Maximum 20 pens (60ml) within any 30-day period. Insulin pen needles to be dispensed with insulin pens.
Insulin Glargine 100 units/ml vial (Lantus)	10	Milliliter	340B	Diabetes	Restricted to Type 1 Diabetes treatment; OR NPH failure defined as not achieving glycemic goals due to hypoglycemia despite dosage reduction. Maximum of 6 vials within any 30-day period. Syringes to be dispensed with insulin.
Insulin Glargine 100 units/ml pen (Lantus Solostar)	3	Milliliter	340B	Diabetes	Restricted to Type 1 Diabetes treatment; OR NPH failure defined as not achieving glycemic goals due to hypoglycemia despite dosage reduction; OR Type 2 diabetic patients with significant vision impairment (i.e. legally blind or low vision patients with central/peripheral visual field deficit). Maximum 20 pens (60ml) within any 30-day period. Insulin pen needles to be dispensed with insulin pens.
Insulin lispro 100units/ml vial (Humalog)	10	Milliliter	340B	Diabetes	Maximum of 6 vials within any 30-day period *syringes to be dispensed with insulin Restricted to a maximum dispensing quantity of 100 syringes within any 30-day period
Insulin lispro 100units/ml pen (Humalog KwikPen)	3	Milliliter	340B	Diabetes	Maximum of 20 pens (60ml) within any 30-day period. Insulin pen needles to be dispensed with insulin pens.
Insulin NPH 100units/ml vial (Novolin brand only)	10	Milliliter	340B	Diabetes	Maximum of 6 vials within any 30-day period *syringes to be dispensed with insulin Restricted to a maximum dispensing quantity of 100 syringes within any 30-day period
Insulin NPH/Regular 70/30 100units/ml vial (Novolin brand only)	10	Milliliter	340B	Diabetes	Maximum of 6 vials within any 30-day period *syringes to be dispensed with insulin Restricted to a maximum dispensing quantity of 100 syringes within any 30-day period
Insulin regular 100units/ml vial (Novolin brand only)	10	Milliliter	340B	Diabetes	Maximum of 6 vials within any 30-day period *syringes to be dispensed with insulin Restricted to a maximum dispensing quantity of 100 syringes within any 30-day period
Insulin Syringes	50	Syringes	DHS MAC	Diabetes	*syringes to be dispensed with insulin Restricted to a maximum dispensing quantity of 100 syringes within any 30-day period (\$8 reimbursement for every box of 100 syringes)

Contract Pharmacy and Dispensary Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Insulin Pen Needles	50	needles	DHS MAC	Diabetes	*Pen needles to be dispensed with insulin pens Restricted to a maximum dispensing quantity of 100 pen needles within any 20-day period. (\$6 reimbursement for every box of 50 pen needles)
Blood Glucose Meter	1	Meter	\$0	Diabetes	This is NOT a covered pharmaceutical benefit.
Blood Glucose Test Strips	100	Strip	DHS MAC	Diabetes	Restricted to a maximum dispensing quantity of 50 test-strips within any 30-day period for diabetic patients not on insulin taking stable oral medications; Restricted to a maximum dispensing quantity of 100 test strips within any 30-day period for diabetic patients with medication changes or on insulin (\$8 reimbursement for every 50 strips) *Maximum allowable cost (MAC) for reimbursement as determined by DHS
Gastrointestinal Health					
Hydrocortisone 2.5% Cream	30	Gram	340B	Gastrointestinal Health	Restricted to hemorrhoid treatment only
Lactulose 10GM/mL syrup	2838	Milliliter	340B	Gastrointestinal Health	
Metoclopramide 10mg tablet	60	Tablet	DHS4	Gastrointestinal Health	
Metoclopramide 5mg/5mL syrup	60	Milliliter	DHS4	Gastrointestinal Health	Pediatric patient
Ondansetron 4mg tablet	30	Tablet	DHS4	Gastrointestinal Health	
Ondansetron 8mg tablet	30	Tablet	DHS4	Gastrointestinal Health	
Prochlorperazine 10mg tablet	30	Tablet	DHS4	Gastrointestinal Health	
Prochlorperazine 5mg tablet	30	Tablet	DHS4	Gastrointestinal Health	
Promethazine 12.5mg tablet	12	Tablet	DHS4	Gastrointestinal Health	
Promethazine 25mg tablet	12	Tablet	DHS4	Gastrointestinal Health	
Promethazine 6.25mg/5mL syrup	180	Milliliter	DHS4	Gastrointestinal Health	
Glaucoma & Eye Care					
Timolol 0.5% Ophthalmic solution	10	Milliliter	DHS4	Glaucoma & Eye Care	
Levobunolol 0.5% eye drops	5	Milliliter	DHS4	Glaucoma & Eye Care	
Latanoprost 0.005% ophthalmic drops	2.5	Milliliter	DHS8	Glaucoma & Eye Care	Generic only
Ketotifen Fumarate Ophthalmic Soln 0.025%	5	Milliliter	DHS8	Glaucoma & Eye Care	
Prednisolone 1% ophth drops	5	Milliliter	340B	Glaucoma & Eye Care	Pred Forte® only
Heart Health and Blood Pressure					
Spirolactone 100mg tablet	30	Tablet	340B	Heart Health & Blood Pressure	
Spirolactone 25mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Spirolactone 50mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Triamterene/HCTZ 37.5/25mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Triamterene/HCTZ 75/50mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Furosemide 20mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Furosemide 40mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Furosemide 80mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Hydrochlorothiazide 12.5mg capsule/tablet	30	Capsule/Tablet	DHS4	Heart Health & Blood Pressure	
Hydrochlorothiazide 25mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Hydrochlorothiazide 50mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Chlorthalidone 25mg tablet	30	Tablet	340B	Heart Health & Blood Pressure	
Chlorthalidone 50mg tablet	30	Tablet	340B	Heart Health & Blood Pressure	
Amlodipine 10mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Amlodipine 5mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Amlodipine 2.5mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Diltiazem 120mg tablet	30	Tablet	340B	Heart Health & Blood Pressure	
Diltiazem 60mg tablet	60	Tablet	340B	Heart Health & Blood Pressure	
Diltiazem 90mg tablet	60	Tablet	340B	Heart Health & Blood Pressure	
Diltiazem extended release (Cardiazem CD) 120mg capsule	30	Capsule	340B	Heart Health & Blood Pressure	
Diltiazem extended release (Cardiazem CD) 180mg capsule/tablet	30	Capsule/Tablet	340B	Heart Health & Blood Pressure	
Diltiazem extended release (Cardiazem CD) 240mg capsule/tablet	30	Capsule/Tablet	340B	Heart Health & Blood Pressure	
Diltiazem extended release (Cardiazem CD) 360mg capsule/tablet	30	Capsule/Tablet	340B	Heart Health & Blood Pressure	

Contract Pharmacy and Dispensary Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Nifedipine 30mg ER tablet	30	Tablet	340B	Heart Health & Blood Pressure	
Nifedipine 60mg ER tablet	30	Tablet	340B	Heart Health & Blood Pressure	
Nifedipine 90mg ER tablet	30	Tablet	340B	Heart Health & Blood Pressure	
Clopidogrel 75mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	12 months duration from date of cardiovascular event
Atenolol 100mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Atenolol 25mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Atenolol 50mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Benazepril 10mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Benazepril 20mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Benazepril 40mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Benazepril 5mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Enalapril 2.5mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Enalapril 5mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Enalapril 10mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Enalapril 20mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Enalapril-HCTZ 5mg/12.5mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Enalapril-HCTZ 10mg/25mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Lisinopril 10mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Lisinopril 2.5mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Lisinopril 20mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Lisinopril 40mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Lisinopril 5mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Lisinopril-HCTZ 10mg/12.5mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Lisinopril-HCTZ 20mg/12.5mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Lisinopril-HCTZ 20mg/25mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Losartan 100mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	Generic only
Losartan 25mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	Generic only
Losartan 50mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	Generic only
Losartan-HCTZ 12.5mg/50mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	Generic only
Losartan-HCTZ 12.5mg/100mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	Generic only
Losartan-HCTZ 25mg/100mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	Generic only
Carvedilol 12.5mg tablet	60	Tablet	DHS4	Heart Health & Blood Pressure	
Carvedilol 25mg tablet	60	Tablet	DHS4	Heart Health & Blood Pressure	
Carvedilol 3.125mg tablet	60	Tablet	DHS4	Heart Health & Blood Pressure	
Carvedilol 6.25mg tablet	60	Tablet	DHS4	Heart Health & Blood Pressure	
Labetalol 100mg tablet	60	Tablet	340B	Heart Health & Blood Pressure	
Labetalol 200mg tablet	60	Tablet	340B	Heart Health & Blood Pressure	
Labetalol 300mg tablet	60	Tablet	340B	Heart Health & Blood Pressure	
Metoprolol Tartrate 100mg tablet	60	Tablet	DHS4	Heart Health & Blood Pressure	
Metoprolol Tartrate 25mg tablet	60	Tablet	DHS4	Heart Health & Blood Pressure	
Metoprolol Tartrate 50mg tablet	60	Tablet	DHS4	Heart Health & Blood Pressure	
Propranolol 10mg tablet	60	Tablet	340B	Heart Health & Blood Pressure	
Propranolol 20mg tablet	60	Tablet	340B	Heart Health & Blood Pressure	
Propranolol 40mg tablet	60	Tablet	340B	Heart Health & Blood Pressure	
Propranolol 80mg tablet	60	Tablet	340B	Heart Health & Blood Pressure	
Clonidine 0.1mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Clonidine 0.1mg/24hr patch	4	Patch	340B	Heart Health & Blood Pressure	Catapres-TTS®-1 only
Clonidine 0.2mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Clonidine 0.2mg/24hr patch	4	Patch	340B	Heart Health & Blood Pressure	Catapres-TTS®-2 only
Clonidine HCL 0.3 mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Clonidine 0.3mg/24hr patch	4	Patch	340B	Heart Health & Blood Pressure	Catapres-TTS®-3 only
Hydralazine 100mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Hydralazine 10mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Hydralazine 25mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Hydralazine 50mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Isosorbide Dinitrate 10mg tablet	60	Tablet	340B	Heart Health & Blood Pressure	
Isosorbide Dinitrate 20mg tablet	60	Tablet	340B	Heart Health & Blood Pressure	
Isosorbide Dinitrate 30mg tablet	60	Tablet	340B	Heart Health & Blood Pressure	
Isosorbide Dinitrate 40mg tablet	60	Tablet	340B	Heart Health & Blood Pressure	
Isosorbide Mononitrate ER 30mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Isosorbide Mononitrate ER 60mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Nitroglycerin 0.4mg Sublingual tablet	25	Tablet	340B	Heart Health & Blood Pressure	
Methyldopa 250mg tablet	60	Tablet	DHS4	Heart Health & Blood Pressure	
Methyldopa 500mg tablet	30	Tablet	DHS4	Heart Health & Blood Pressure	
Terazosin 10mg capsule	30	Capsule	DHS4	Heart Health & Blood Pressure	

Contract Pharmacy and Dispensary Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Terazosin 1mg capsule	30	Capsule	DHS4	Heart Health & Blood Pressure	
Terazosin 2mg capsule	30	Capsule	DHS4	Heart Health & Blood Pressure	
Terazosin 5mg capsule	30	Capsule	DHS4	Heart Health & Blood Pressure	
Skin Conditions					
Betamethasone Dipropionate 0.05% cream/ointment	15	Gram	340B	Skin Conditions	
Fluocinonide 0.05% cream/ointment	15	Gram	340B	Skin Conditions	
Triamcinolone 0.025% cream/ointment	UT 80	Gram	DHS4	Skin Conditions	
Triamcinolone 0.1% cream/ointment	UT 80	Gram	DHS4	Skin Conditions	
Triamcinolone 0.5% cream/ointment	UT 80	Gram	DHS4	Skin Conditions	
Silver Sulfadiazine 1% cream	UT 50	Gram	DHS4	Skin Conditions	
Thyroid Conditions					
Levothyroxine 100mcg tablet	30	Tablet	340B	Thyroid Conditions	Generic only
Levothyroxine 112mcg tablet	30	Tablet	340B	Thyroid Conditions	Generic only
Levothyroxine 125mcg tablet	30	Tablet	340B	Thyroid Conditions	Generic only
Levothyroxine 137mcg tablet	30	Tablet	340B	Thyroid Conditions	Generic only
Levothyroxine 150mcg tablet	30	Tablet	340B	Thyroid Conditions	Generic only
Levothyroxine 175mcg tablet	30	Tablet	340B	Thyroid Conditions	Generic only
Levothyroxine 200mcg tablet	30	Tablet	340B	Thyroid Conditions	Generic only
Levothyroxine 25mcg tablet	30	Tablet	340B	Thyroid Conditions	Generic only
Levothyroxine 50mcg tablet	30	Tablet	340B	Thyroid Conditions	Generic only
Levothyroxine 75mcg tablet	30	Tablet	340B	Thyroid Conditions	Generic only
Levothyroxine 88mcg tablet	30	Tablet	340B	Thyroid Conditions	Generic only
Liothyronine 25 mcg tablet	30	Tablet	340B	Thyroid Conditions	
Methimazole 10mg tablet	90	Tablet	340B	Thyroid Conditions	Generic only
Methimazole 5mg tablet	90	Tablet	340B	Thyroid Conditions	Generic only
Propylthiouracil 50 mg tablet	90	Tablet	340B	Thyroid Conditions	
Women's Health					
Estradiol 0.5mg tablet	30	Tablet	DHS4	Women's Health	
Estradiol 1mg tablet	30	Tablet	DHS4	Women's Health	
Estradiol 2mg tablet	30	Tablet	DHS4	Women's Health	
Estrogen conjugated 0.3mg tablet	30	Tablet	340B	Women's Health	
Estrogen conjugated 0.45mg tablet	30	Tablet	340B	Women's Health	
Estrogen conjugated 0.625mg tablet	30	Tablet	340B	Women's Health	
Estrogen conjugated 0.9mg tablet	30	Tablet	340B	Women's Health	
Estrogen conjugated 1.25mg tablet	30	Tablet	340B	Women's Health	
Estrogen conjugated 0.625mg/gm vaginal cream	30	Gram	340B	Women's Health	
Ethinyl Estradiol-Norgestimate 35mcg-0.18/0.215/0.25mg (Tri-Sprintec or Ortho Tri Cyclen) tablet	28	Tablet	340B	Women's Health	
Ethinyl Estradiol-Norgestimate 25mcg-0.18/0.215/0.25 (Ortho Tri Cyclen Lo) tablet	28	Tablet	340B	Women's Health	
Ethinyl Estrodiol-Levonorgestrel 0.02mg-0.1mg tablet	28	Tablet	340B	Women's Health	
Ethinyl Estrodiol-Levonorgestrel 0.03mg-0.15mg tablet	28	Tablet	340B	Women's Health	
Norethindrone 0.35mg tablet	28	Tablet	340B	Women's Health	no restriction
Medroxyprogesterone 10 mg tablet	10	Tablet	DHS4	Women's Health	
Medroxyprogesterone 5mg tablet	30	Tablet	DHS4	Women's Health	
Other Medical Conditions					
Alendronate Sodium 70mg tablet	4	Tablet	DHS4	Other Medical Conditions	
Buprenorphine 2mg sublingual tablet	30	Sublingual Tablet	340B	Medication-Assisted Treatment for Substance Abuse Disorder	Restricted to pharmacy only. Restricted to the treatment of opioid addiction by providers with a DATA 2000 waiver, or restricted to treatment of chronic pain in patient with a history of opioid dependence by providers with a DATA 2000 waiver. Maximum of 120 dosage units and a 30 day supply per dispensing
Buprenorphine 8mg sublingual tablet	30	Sublingual Tablet	340B	Medication-Assisted Treatment for Substance Abuse Disorder	Restricted to pharmacy only. Restricted to the treatment of opioid addiction by providers with a DATA 2000 waiver, or restricted to treatment of chronic pain in patient with a history of opioid dependence by providers with a DATA 2000 waiver. Maximum of 120 dosage units and a 30 day supply per dispensing

Contract Pharmacy and Dispensary Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Buprenorphine-Naloxone 2mg-0.5mg sublingual tablet	30	Sublingual Tablet	340B	Medication-Assisted Treatment for Substance Abuse Disorder	Restricted to pharmacy only. Restricted to the treatment of opioid addiction by providers with a DATA 2000 waiver, or restricted to treatment of chronic pain in patient with a history of opioid dependence by providers with a DATA 2000 waiver. Maximum of 120 dosage units and a 30 day supply per dispensing
Buprenorphine-Naloxone 8mg-2mg sublingual tablet	30	Sublingual Tablet	340B	Medication-Assisted Treatment for Substance Abuse Disorder	Restricted to pharmacy only. Restricted to the treatment of opioid addiction by providers with a DATA 2000 waiver, or restricted to treatment of chronic pain in patient with a history of opioid dependence by providers with a DATA 2000 waiver. Maximum of 120 dosage units and a 30 day supply per dispensing
Chlorhexidine Gluconate 0.12% solution	UT473	Solution	DHS4	Other Medical Conditions	Restricted to Dental Provider or Services
Dicyclomine 10mg capsule	120	Capsule	DHS4	Other Medical Conditions	
Dicyclomine 20mg capsule/tablet	120	Capsule/Tablet	DHS4	Other Medical Conditions	
Disulfiram 250mg tablet	30	Tablet	340B	Medication-Assisted Treatment for Substance Abuse Disorder	Generic only
Disulfiram 500mg tablet	30	Tablet	340B	Medication-Assisted Treatment for Substance Abuse Disorder	Generic only
Finasteride 5mg tablet	30	Tablet	DHS4	Other Medical Conditions	Generic only
Lidocaine 2% viscous	UT100	Liquid	DHS4	Other Medical Conditions	
Methylprednisolone 4mg tablet pak	21	Tablet	DHS8	Other Medical Conditions	Generic only
Naloxone 0.4mg/mL injectable	2	Syringe	340B	Medication-Assisted Treatment for Substance Abuse Disorder	Quantity limited to one claim per year. Restricted to history of opioid drug abuse or Morphine Equivalents (MED) per day > 100
Naltrexone HCl 50mg tablet	30	Tablet	340B	Medication-Assisted Treatment for Substance Abuse Disorder	Generic only
Naltrexone 380mg (Vivitrol®) Injectable	1	Vial	PAP / PA	Medication-Assisted Treatment for Substance Abuse Disorder	Restricted to MHLA Naltrexone (Vivitrol®) PA form
Nicotine 7mg/24Hr Transdermal	7	Patch	340B	Other Medical Conditions	
Nicotine 14mg/24Hr Transdermal	7	Patch	340B	Other Medical Conditions	
Nicotine 21mg/24Hr Transdermal	7	Patch	340B	Other Medical Conditions	
Prednisone 10mg tablet	30	Tablet	DHS4	Other Medical Conditions	
Prednisone 1mg tablet	30	Tablet	DHS4	Other Medical Conditions	
Prednisone 2.5mg tablet	30	Tablet	DHS4	Other Medical Conditions	
Prednisone 20mg tablet	30	Tablet	DHS4	Other Medical Conditions	
Prednisone 50mg tablet	30	Tablet	340B	Other Medical Conditions	
Prednisone 5mg tablet	30	Tablet	DHS4	Other Medical Conditions	
Phenazopyridine 95mg tablet	12	Tablet	DHS4	Other Medical Conditions	
Oxybutynin 5mg tablet	60	Tablet	DHS4	Other Medical Conditions	
Sodium Polystyrene Sulfonate	15gm/60ml	Suspension	340B	Other Medical Conditions	Kionex® only
Tamsulosin 0.4mg capsule	30	Capsule	340B	Other Medical Conditions	Flomax® only
Varenicline 0.5mg tablet	56	tablets	PAP / PA	Other Medical Conditions	Restricted to documented failure/contraindications/intolerance to Nicotine Patch OR documented failure/contraindication/intolerance to bupropion. Quantity limit of one 12-week course
Varenicline 1mg tablet	56	tablets	PAP / PA	Other Medical Conditions	Restricted to documented failure/contraindications/intolerance to Nicotine Patch OR documented failure/contraindication/intolerance to bupropion. Quantity limit of one 12-week course
Vitamins & Nutritional Health					
Ergocalciferol (Vitamin D) 50,000IU capsule	4	Capsule	DHS4	Vitamins & Nutritional Health	Restricted to documented low vitamin D levels in medical chart (e.g. serum 25(OH)D < 20 ng/mL)
Folic Acid 1mg tablet	30	Tablet	DHS4	Vitamins & Nutritional Health	Restricted to pregnancy, documented deficiency, or MTX toxicity
Magnesium Oxide 400mg tablet	30	Tablet	DHS4	Vitamins & Nutritional Health	
Potassium Chloride 10mEq ER capsule/tablet	30	Capsule/Tablet	DHS4	Vitamins & Nutritional Health	
Potassium Chloride 20mEq ER tablet	30	Tablet	DHS4	Vitamins & Nutritional Health	
Pyridoxine 25mg tablet	30	Tablet	DHS4	Vitamins & Nutritional Health	

Contract Pharmacy and Dispensary Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Pyridoxine 50mg tablet	30	Tablet	DHS4	Vitamins & Nutritional Health	

Contract Pharmacy ONLY Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Acetaminophen/ Hydrocodone (Norco) 325mg/5mg tablet	30	Tablet	DHS8 Licensed Pharmacy	Arthritis & Pain	Restricted to a maximum quantity per dispensing of 30 tablets and a maximum of three (3) dispensings within any 75-day period for the tablets only
Acetaminophen/ Hydrocodone (Norco) 325mg/10mg tablet	30	Tablet	DHS8 Licensed Pharmacy	Arthritis & Pain	Restricted to a maximum quantity per dispensing of 30 tablets and a maximum of three (3) dispensings within any 75-day period for the tablets only
Acetaminophen/Codeine (Tylenol #3) 300mg/30mg tablet	30	Tablet	DHS8 Licensed Pharmacy	Arthritis & Pain	Restricted to a maximum dispensing quantity of 45 tablets or capsules and a maximum of three (3) dispensings in any 75-day period.
Alprazolam 0.25mg tablet	90	Tablet	DHS8 Licensed Pharmacy	CNS Agents/ Sedative Hypnotic	30 day supply
Alprazolam 0.5mg tablet	90	Tablet	DHS8 Licensed Pharmacy	CNS Agents/ Sedative Hypnotic	30 day supply
Alprazolam 1mg tablet	90	Tablet	DHS8 Licensed Pharmacy	CNS Agents/ Sedative Hypnotic	30 day supply
Alprazolam 2mg tablet	90	Tablet	DHS8 Licensed Pharmacy	CNS Agents/ Sedative Hypnotic	30 day supply
Diazepam 10mg tablet	60	Tablet	DHS8 Licensed Pharmacy	CNS Agents/ Sedative Hypnotic	30 day supply
Diazepam 2mg tablet	60	Tablet	DHS8 Licensed Pharmacy	CNS Agents/ Sedative Hypnotic	30 day supply
Diazepam 5mg tablet	60	Tablet	DHS8 Licensed Pharmacy	CNS Agents/ Sedative Hypnotic	30 day supply
Digoxin 0.125mg tablet	30	Tablet	340B Licensed Pharmacy	Heart Health & Blood Pressure	90 day supply; generic only
Digoxin 0.25mg tablet	30	Tablet	340B Licensed Pharmacy	Heart Health & Blood Pressure	90 day supply; generic only
Diphenoxylate/Atropine 0.025mg-2.5mg tablet	30	Tablet	DHS8 Licensed Pharmacy	Gastrointestinal Health	30 day supply
Lithium carbonate 150mg capsule/tablet	90	Capsule/Tablet	DHS8 Licensed Pharmacy	CNS Agents/ Sedative Hypnotic	Following specialty provider initiation
Lithium carbonate 300mg capsule/tablet	90	Capsule/Tablet	DHS8 Licensed Pharmacy	CNS Agents/ Sedative Hypnotic	Following specialty provider initiation
Lithium carbonate 600mg capsule/tablet	90	Capsule/Tablet	DHS8 Licensed Pharmacy	CNS Agents/ Sedative Hypnotic	Following specialty provider initiation

Contract Pharmacy ONLY Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Lorazepam 0.5mg tablet	90	Tablet	DHS8 Licensed Pharmacy	CNS Agents/ Sedative Hypnotic	Restricted to a maximum dispensing quantity of 30 tablets and a maximum of three (3) dispensings of Lorazepam tablets per patient within any 75-day period.
Lorazepam 1mg tablet	90	Tablet	DHS8 Licensed Pharmacy	CNS Agents/ Sedative Hypnotic	Restricted to a maximum dispensing quantity of 30 tablets and a maximum of three (3) dispensings of Lorazepam tablets per patient within any 75-day period.
Methocarbamol 500mg tablet	60	Tablet	DHS4 Licensed Pharmacy	Arthritis & Pain	30 day supply
Methotrexate 2.5mg tablet	48	Tablet	340B Licensed Pharmacy	Arthritis & Pain	30 day supply
Phenobarbital 100mg tablet	60	Tablet	DHS8 Licensed Pharmacy	Anticonvulsant	30 day supply
Phenobarbital 16.2mg tablet	60	Tablet	DHS8 Licensed Pharmacy	Anticonvulsant	30 day supply
Phenobarbital 32.4mg tablet	60	Tablet	DHS8 Licensed Pharmacy	Anticonvulsant	30 day supply
Phenobarbital 64.8mg tablet	60	Tablet	DHS8 Licensed Pharmacy	Anticonvulsant	30 day supply
Phenobarbital 97.2mg tablet	60	Tablet	DHS8 Licensed Pharmacy	Anticonvulsant	30 day supply
Promethazine Codeine syrup	120	Milliliter	DHS4 Licensed Pharmacy	Allergies, Cold and Flu	Restricted to individuals \geq 2 years of age. Restricted to a maximum dispensing quantity of 360mL and a maximum of three (3) dispensings in any 75-day period.
Tamoxifen 10mg tablet	30	Tablet	DHS8 Licensed Pharmacy	Other Medical Conditions	90 day supply
Tamoxifen 20mg tablet	30	Tablet	DHS8 Licensed Pharmacy	Other Medical Conditions	90 day supply
Testosterone cypionate 100mg/mL	10	Milliliter	DHS8 Licensed Pharmacy	Other Medical Conditions	Restricted to Transgender patients
Testosterone cypionate 200mg/mL	10	Milliliter	DHS8 Licensed Pharmacy	Other Medical Conditions	Restricted to Transgender patients
Tramadol 50mg tablet	180	Tablet	DHS8 Licensed Pharmacy	Arthritis & Pain	30 day supply
Warfarin 10mg tablet	30	Tablet	DHS4 Licensed Pharmacy	Heart Health & Blood Pressure	30 day supply

Contract Pharmacy ONLY Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Warfarin 1mg tablet	30	Tablet	DHS4 Licensed Pharmacy	Heart Health & Blood Pressure	30 day supply
Warfarin 2.5mg tablet	30	Tablet	DHS4 Licensed Pharmacy	Heart Health & Blood Pressure	30 day supply
Warfarin 2mg tablet	30	Tablet	DHS4 Licensed Pharmacy	Heart Health & Blood Pressure	30 day supply
Warfarin 3mg tablet	30	Tablet	DHS4 Licensed Pharmacy	Heart Health & Blood Pressure	30 day supply
Warfarin 4mg tablet	30	Tablet	DHS4 Licensed Pharmacy	Heart Health & Blood Pressure	30 day supply
Warfarin 5mg tablet	30	Tablet	DHS4 Licensed Pharmacy	Heart Health & Blood Pressure	30 day supply
Warfarin 6mg tablet	30	Tablet	DHS4 Licensed Pharmacy	Heart Health & Blood Pressure	30 day supply
Warfarin 7.5mg tablet	30	Tablet	DHS4 Licensed Pharmacy	Heart Health & Blood Pressure	30 day supply
Zolpidem 10mg tablet	30	Tablet	DHS4 Licensed Pharmacy	CNS Agents/ Sedative Hypnotic	30 day supply
Zolpidem 5mg tablet	30	Tablet	DHS4 Licensed Pharmacy	CNS Agents/ Sedative Hypnotic	30 day supply

Contract Pharmacy and Dispensary OTC Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Acetaminophen 160MG/5ML Liquid	118	Milliliter	OTC \$2	Arthritis & Pain	Pediatric patients. Restricted to a maximum dispensing quantity of 236 milliliters within any 30-day period
Acetaminophen 325mg tablet	100	Tablet	OTC \$2	Arthritis & Pain	Restricted to a maximum dispensing quantity of 100 tablets within any 100-day period.
Acetaminophen 500mg tablet	100	Tablet	OTC \$2	Arthritis & Pain	Restricted to 100 tablets per month; No more than 6 tablets per day
Aluminum Hydroxide-Magnesium Hydroxide-Simethicone 400-400-40MG liquid	360	Milliliter	OTC \$2	Gastrointestinal Health	Restricted to a maximum dispensing quantity of 360mL within any 60-day period
Aspirin 81mg Chewable tablet	90	Tablet	OTC \$2	Heart Health & Blood Pressure	Restricted to a maximum dispensing quantity of 120 tablets within any 100-day period
Aspirin 81mg (with or w/o enteric coating) tablet	100	Tablet	OTC \$2	Heart Health & Blood Pressure	Restricted to a maximum dispensing quantity of 120 tablets within any 100-day period
Aspirin 325 (with or w/o enteric coating) tablet	100	Tablet	OTC \$2	Arthritis & Pain	Restricted to a maximum dispensing quantity of 100 tablets within any 100-day period
Bacitracin Zinc ointment	UT 30	Gram	OTC \$2	Anti-Infectives/Skin Conditions	
Bisacodyl 10mg suppository	12	Suppository	OTC \$2	Gastrointestinal Health	Restricted to a maximum dispensing quantity of 12 suppositories within any 30-day period
Bisacodyl 5mg tablet	25	Tablet	OTC \$2	Gastrointestinal Health	Restricted to a maximum dispensing quantity of 25 tablets within any 30-day period
Calcium Carbonate 500mg + Vitamin D 200 units tablet	120	Tablet	OTC \$2	Vitamins & Nutritional Health	Restricted to a maximum dispensing quantity of 120 tablets within any 30-day period
Calcium Carbonate 600mg + Vitamin D 400 Units tablet	120	Tablet	OTC \$2	Vitamins & Nutritional Health	Restricted to a maximum dispensing quantity of 120 tablets within any 30-day period
Cetirizine 10mg tablet	30	Tablet	OTC \$2	Allergies, Cold and Flu	Restricted to a maximum dispensing quantity of 30 tablets within any 30-day period
Cyanocobalamin 1000mcg tablet	30	Tablet	OTC \$2	Vitamins & Nutritional Health	Restricted to documented vitamin B12 deficiency; and restricted to a maximum dispensing quantity of 100 tablets within any 100-day period.
Diphenhydramine 12.5MG/5ML Liquid	118	Milliliter	OTC \$2	Allergies, Cold and Flu	Pediatric patients. Restricted to a maximum dispensing quantity of 236 milliliters within any 30-day period

Contract Pharmacy and Dispensary OTC Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Diphenhydramine 25mg capsule/tablet	100	Capsule/Tablet	OTC \$2	Allergies, Cold and Flu	Restricted to a maximum dispensing quantity of 100 capsules within any 100-day period
Docusate Sodium 100mg capsule	100	Capsules	OTC \$2	Gastrointestinal Health	Restricted to a maximum dispensing quantity of 270 capsules within any 90-day period
Docusate Sodium 50mg/5mL Liquid	473	Milliliter	OTC \$2	Gastrointestinal Health	Restricted to a maximum dispensing quantity of 473 milliliters within any 30-day period
Famotidine 20mg tablet	100	Tablet	OTC \$2	Gastrointestinal Health	Restricted to a maximum dispensing quantity of 200 tablets within any 90-day period
Ferrous Sulfate 325mg tablet	100	Tablet	OTC \$2	Vitamins & Nutritional Health	Restricted to a maximum dispensing quantity of 270 tablets within any 90-day period
Ferrous Sulfate 324mg tablet	100	Tablet	OTC \$2	Vitamins & Nutritional Health	Restricted to a maximum dispensing quantity of 100 tablets within any 100-day period
Folic Acid 400mcg tablet	100	Tablet	OTC \$2	Vitamins & Nutritional Health	Restricted to a maximum dispensing quantity of 100 tablets within any 100-day period
Guaifenesin-Dextromethorphan 100mg-10mg/5mL Syrup	118	Milliliter	OTC \$2	Allergies, Cold and Flu	Restricted to a maximum dispensing quantity of 236 milliliters within any 30-day period
Guaifenesin 100MG/5ML (regular and sugar-free) Liquid	480	Milliliter	OTC \$2	Allergies, Cold and Flu	Restricted to a maximum dispensing quantity of 480 milliliters within any 30-day period
Hydrocortisone 1% cream/ointment	UT 30	Gram	OTC \$2	Skin Conditions	
Ibuprofen 100MG/5ML Liquid	118	Milliliter	OTC \$2	Arthritis & Pain	Pediatric patients. Restricted to a maximum dispensing quantity of 236 milliliters within any 30-day period
Lancets	100	Lancet	OTC \$2	Diabetes	Restricted to a maximum dispensing quantity of 100 lancets within any 60-day period for diabetic patients not on insulin taking stable oral medications; Restricted to a maximum dispensing quantity of 300 lancets within any 90-day period for diabetic patients with medication changes or on insulin
Loperamide 2mg capsule/tablet	24	Capsule/Tablet	OTC \$2	Gastrointestinal Health	Restricted to a maximum dispensing quantity of 24 tablets/capsules within any 30-day period

Contract Pharmacy and Dispensary OTC Formulary

Medication	Qty	Form	Pricing	Therapeutic Class	Restrictions
Loratadine 10mg tablet	30	Tablet	OTC \$2	Allergies, Cold and Flu	Restricted to a maximum dispensing quantity of 30 tablets within any 30-day period
Meclizine 25mg tablet	100	Tablet	OTC \$2	Gastrointestinal Health	Restricted to a maximum dispensing quantity of 100 tablets within any 100-day period
Menthol-Methyl Salicylate 10-15% Cream	UT 90	Gram	OTC \$2	Arthritis & Pain	Restricted to a maximum dispensing quantity of 90 grams within any 100-day period
Naproxen 220mg capsule/tablet	50	Capsule/Tablet	OTC \$2	Arthritis & Pain	Restricted to a maximum dispensing quantity of 50 tablets within any 30-day period
Omeprazole 20mg capsule/tablet	30	Capsule/Tablet	OTC \$2	Gastrointestinal Health	Restricted to a maximum dispensing quantity of 180 capsules within any 90-day period
Piperonyl Butoxide-Pyrethrins 4-0.33% solution	UT120	Milliliter	OTC \$2	Anti-Infectives	Restricted to a maximum dispensing quantity of 120 milliliters per prescription
Prenatal Vitamin tablet	100	Tablet	OTC \$2	Vitamins & Nutritional Health	Females of childbearing age. Restricted to a maximum dispensing quantity of 100 tablets within any 100-day period
Polyethylene Glycol 3350 powder	UT238	Gram	OTC \$2	Gastrointestinal Health	Restricted to a maximum dispensing quantity of 476 grams within any 30-day period
Polyvinyl Alcohol 1.4% (Artificial Tears) Ophth Soln	15	Milliliter	OTC \$2	Glaucoma & Eye Care	Restricted to a maximum dispensing quantity of 15 milliliters within any 30-day period
Psyllium Powder 300GM	UT300	Gram	OTC \$2	Gastrointestinal Health	Restricted to a maximum dispensing quantity of 600 grams within any 30-day period
Senna 8.6MG tablet	100	Tablet	OTC \$2	Gastrointestinal Health	Restricted to a maximum dispensing quantity of 100 tablets within any 100-day period
Vitamin D 1000 IU capsule	30	Capsule	OTC \$2	Vitamins & Nutritional Health	
Vitamin D 2000 IU capsule	30	Capsule	OTC \$2	Vitamins & Nutritional Health	